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TESTING OF PANEL HINGES

s DESCRIPTION OF SAMPLE

The sample consisted of four test pieces each having different joining methods.

2 OBJECT OF TEST

To determine the maximum tensile load the sample could withstand.

3 TEST METHOD

Each specimen was gripped in the jaws of a calibrated tensile testing machine. A tensile load was
gradually applied until failure occurred and the maximum load recorded.

4. TEST RESULTS

When tested the results obtained were as follows:

Specimen Type of joint Max. Load, kN
Al Non-welded straight hinge 4,2
A2 Welded straight hinge 4,1
Bl Welded V-hinge <82
B2 Non-welded V-hinge 4,4
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This report relates only to the specific sample(s) tested as identified
herein. It does not imply SABS approval of the quality and/or
performance of the item(s) in question and the test resuits do not
apply to any similar item that has not been tested. (Refer also to the
complete conditions printed on the back of official test reports.)

Hierdie verslag het slegs betrekking op die spesifieke monster(s) wat
getoets is, soos hierin geidentifiseer. Dit impliseer nie dat die kwaliteit
en/of prestasie van die betrokke artikel(s) deur die SABS goedgekeur
is nie en die toetsresultate is nie van toepassing op ‘n soortgelyke
artikel wat nie getoets is nie. (Sien ook die volledige voorwaardes op

die rugkant van amptelike toetsversiae.)
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2.2 Drop test

The container was filled with 400 kg dummy commodity and drop from a hight of
100 mm ten times.

Conditions:

Temperature, °C 1283 £ 2

Relative Humidity, % :50 = 2

Drop height, mm : 100

Result : 100% Pass  Note: All the clip-locks were secure after inspection, no

permanent deformation was visible.

Two additional drops were conducted, a 300 mm drop that showed no sign of failure and a 500 mm
drop where after two non spring steel clips (mild steel) on the long sides of the container deformed.
A permanent deformation of 24 mm and 11 mm was recorded.

2.3 Incline impact test

A fully loaded container (400 kg) was placed on a incline plane tester as described in
ISO 2244-1985(E). Three impacts were done on all four sides of the container, starting from a impact
distance of 300 mm, there after 500 mm and 800 mm.

Results: The container was visually checked after every impact for any permanent deformation or
fractures. None was to be found.
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